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CONTROLS 

FLYING CONTROLS IN REAR FUSELAGE 

Ci. of 

Ref. No. Part No. Description Ne. Mati. Spec. =e ae 

123456 L.M. 

_— CONTROLS, FLYING, IN REAR FUSELAGE, ASSEMBLY | — — — | 32/— 

(E.F3.45.5) 

Spares for:— 

E.B3.45.113 . AUTOSTABILISER, rudder, assembly 1 _— — | 32/1 

‘ Spares for:— 

SW/2629 | E.E. CO. B’FORD . ACTUATOR, rudder trim 1 _— A 32/2 

AE.4010 Mk 3 , 
Attachments:— 

7234 | E.B2.45.2723 . . Bolt, shouldered 1 $.96 C | 32/3 

28D/1215683 | A59/4E . Bolt, 1/4’ BSF hex. head 1 _ C | 32/4 

28M/1011467 | A27/ES . Nut, 1/4” BSF slotted 1 —_ Cc 32/5 

28P/9527619 | SP90/C7 . Pin, split 1 _ Cc 32/6 

28W/9416644 | SP47/E . Washer, 1/4” BSF spring 1 _ C | 32/7 

2565 | E.B2.45.589 . BLOCK, coupling, autostabiliser anchor and pivot 1 L65 C | 32/8 

Attachments:— 

28N/1046381 | SP121/E . Collar 1 _ Cc | 32/9 

28P/9527619 | SPSO/C7 . Pin, split 1 — C j 32/10 

28P/17193 | SP113/E10 . . Pin, shear, 1/4” dia. x 1.17 long 1 — Cc | 32/11 

6102567 | E.F3.45.1043 . FITTING, end, group (Mod. 4668) 1 — B | 32/12 
Spares for:— 

HOFFMANN . . BALLRACE 1 _ — | 32/13 

CA.0.CD3/16 

CBAO 

E.F3.45.1041 . . END-FITTING 1 $97 — | 32/51 

Attachments:— 

2587 | E.B2.45.651 . Nut, special 1 S96 C | 32/14 

2573 | E.B2.45.2159 . LEVER, and cradle, assembly 1 _— B 32/15 

. Consisting of:— 

2A4/9500420 | HOFFMANN . BALLRACE 1 _ C } 32/16 

T.21 

2577 | GEO. SALTER . CIRCLIP, truarc 1 — C | 32/17 

5108/131 

2576 | E.B2.45.2147 . . COLLAR, distance 1 |L62 or L63) C 32/18 

2574 | E.B2.45.2153 . CRADLE, assembly 1 _ B 32/19 

Spares for:— 

E.B2.45.2261 . CRADLE, half, assembly 1 _— — | 32/20 

Spares for:— 

24/9501176 | HOFFMANN £#:4|| «...... BALLRACE 1 _ C | 32/21 

$.3 

E.B2.45.2149 |..... CRADLE, half 1 L65 — | 32/22 

EEAS.2C |..... HOUSING, ballrace 1 _ — | 32/23 

E.B2,45.2263 . PLATE, side, cradle, assembly 1 _ — | 32/24 

Spares for:— 

2A4/9501176 | HOFFMANN | ..... BALLRACE 1 _ C 432/25 

$.3 
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CONTROLS 

FLYING CONTROLS IN REAR FUSELAGE 

Cl. of 

Ref. No. Part No. Description No-|Matl. Spec. <a pa 

123456 L.M. 

EEAS.3/C $$$Jf..... HOUSING, ballrace 1 L65 — | 32/26 

E.B2.45.2151 J|..... PLATE, side, cradle 1 L65 — |32/27 

Attachments:— 

2575 | €.B2.45.2155 . . Bolt, special 3 _ Cc 32/28 

2578 | £.B2.45.2145 . LEVER, assembly 1 _— B {32/29 

Spares for:— 

2A/9500465 | HOFFMANN . BALLRACE 3 = Cc 32/30 

N.3112 

EEAS.3/CC . . HOUSING, ballrace 1 L65 — |32/31 

10867 | E.B2.45.2621 . HOUSING, bearing, assembly 1 _ B | 32/32 

Spares for:— 

2A/9500420 | HOFFMANN =|] ..... BALLRACE 1 _ Cc 32/33 

T.21 

E.B2.45.2617 |..... HOUSING, bearing 1 S96 — | 32/34 

28D/1011030 | A25/2E = 4jf..... Bolt, 1/4 BSF hex. head 4 _ Cc 32/35 

28M/1007403 | A27/ET jf ..... Nut, 1/4” BSF plain 4 L65 Cc 32/36 

E.B2.45.2141 |..... LEVER 1 L65 — | 32/37 

13758 | E.B2.07.603 |..... PLATE, side (£.B2.45.769) 2 L72 C | 32/38 

EEAS.4/22C, #4|..... WASHER, packing 2 L72 — {32/39 

Attachments:— 

2566 | £.B2.45.1263 . . Bolt, special 1 S96 Cc 32/40 

2567 | E.B2.45.2167 . . Bolt, special 1 S96 Cc 32/41 

28P/9527619 | SP90/C7 .. Pin, split 1 _ c 32/42 

28W/9419477 | SP15/J . Washer, 3/8" BSF plain 1 _ Cc 32/43 

2572 | E.B2.45.749 . LINK, between autostabiliser and feel unit levers 1 _ C 132/44 

Attachments:— 

28D/1213608 | AS9/8G . . Bolt, 5/16" BSF hex. head 2 _ Cc 32/46 

28M/5808571 | A27/GS . Nut, 5/16” BSF slotted 2 — C |32/47 

28P/9527619 | SP90/C7 . Pin, split 2 _ Cc 32/48 

28W/9419403 | SP13/G . Washer, 5/16” BSF plain 4 _— C {32/49 

21440 | E.B2.45.1041 . STRUT, jury (for use when autostabiliser jack 1 — B | 32/50 

is not fitted) 

2580 | E.B2.45.2003 . . UNIT, artificial feel, assembly (Pre-Mod. 4389) 1 _ A }33/1 

1504002 | £.B2.45.3259 . UNIT, artificial feel, assembly (Mod. 4389) 1 _— A |33/1A 

(Pre-Mod. 4778) 

6102913 | £.B2.45.3333 . UNIT, artificial feel, assembly (Mod. 4778) 1 — A |33/1B 

Spares for:— 

2A/9500417 | SKEFCO . . . BALLRACE, piston rod, assembly 1 _— C 33/2 

CBS5 

E.B2.45.2005 . . . BLOCK, cylinder, assembly 1 _ — }33/3 

Spares for:— 

E.B2.45.2729 . ADAPTER, body 1 $96 — |33/4 

Attachments:— 

E.B2.45.2731 . Bolt, adapter 1 S96 — |33/5 

28F/9428452 | AGS.1186/A . . Seal, bonded 2 _— C |33/6 

E.B2.45.1995 . BLOCK, cylinder 1 S97 — {33/7 

28F/9128952 | AGS.1174 . ... SCREW, bleeder, 1/4” BSF 1 _ C {33/8 

E.B2.45.1653 . . . COLLAR, anchor plate separator 4 _ — {33/9 

E.B2.45.2645 . . . COLLAR, anchor plate separator 4 _ — {33/10 

Restricted AB 
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CONTROLS 

FLYING CONTROLS IN REAR FUSELAGE 

Equia : ip. 

Ref. No. Part No. Description Matl. Spec. [yy A, en 
123456 L.M. 

E.B2.45.2007 . LEVER, assembly (Pre mod. 4389) 1 - > 33/11 

E.B2.45.3265 . « LEVER, assembly (Mod. 4389) 1 - - 33/11A 

Spares for:- : 

2A/9500417 SKEFCO . « BALLRACE 1 - Cc 33/12 

CBS5 

2A/950046 1 RANSOME & « « . BALLRACE 1 : c 33/13 

MARLES 

DCF.% 

2A/9500420 HOFFMANN T.21 .» « « BALLRACE (Pre mod 4389) 1 - Cc 33/14 

HOFFMANN « « « BALLRACE (Mod.4389) 1 - - 33/14A 

T21/L12 

E.B2.45.2093 - « «. BUS, flanged 1 L65 - 33/15 

EEAS.3/H . . HOUSING, balirace 1 - - 33/16 

E.B2.45.1981- . LEVER 1 L65 - 33/17 

Attachments:- 

33299 GEO. SALTER . Ring, retaining 1 - Cc 33/18 

5100/50 

E.B2.45.2009 . . LEVER, assembly (Pre-mod. 4389) 1 - - 33/19 

E.B2.45.3267 . « LEVER, assembly (Mod. 4389) 1 - - 33/19A 

Spares for:- 

2A/9500417 SKEFCO CBS.5 . . « BALLRACE 1 - Cc 33/20 

2A/950046 1 RANSOME & . . . BALLRACE 1 - C 33/21 

MARLES DCF.” 

2A/9500420 HOFFMANN T21 . BALLRACE (Pre-mod. 4389) 1 - ¢ 33/22 

. HOFFMANN . « « BALLRACE (Mod. 4389) 1 - - *33/22A 

T21/L12 

2A/9500465 | SKEFCO . BALLRACE ° 1 - Cc 33/23 . 

1132498 

E.B2.45.2093 . « « BUSH, flanged 1 LGS - 33/24 

EEAS.3/CC . « « HOUSING, ballrace 1 L65 - 33/25 

EEAS.3/H . « » HOUSING, ballrace 1 L65 os 33/26 

E.B2.45.1987 . LEVER : 1 L65 s 33/27 

EEAS.4/26C . « « WASHER, packing 2 L72 - 33/28 

, Attachments :- 

33299 GEO. SALTER « Ring, retaining 1 - Cc 33/29 

5100/50 

E.B1.45.1277 se LINK, assembly (Pre-mod. 4389) 2 - = 33/30 

E.B2.45.3271 . LINK, assembly (Mod. 4389) 2 - - *33/30A 

Spares for:- 

2A/9500417 | SKEFCO CBS.5 . BALLRACE 1 - c | 33/31 

EEAS.3/H » HOUSING, ballrace 1: L65 - 33/32 

ABCD Restricted 
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FLYING CONTROLS IN REAR FUSELAGE 

Cl. of 

Ref. No. Part No. Description No.|Matl, Spec KTP] Plate 
off VLR. No. 

123456 L.M. 

E.B1.45.1309 .... LINK, forked 1 _ — | 33/33 

Attachments:— 

E.B2.45.2011 . Bolt, special 1 $97 — |33/34 

E.B2.45.697 . Nut, special 1 $95 — |33/35 

28P/9560929 | SP90/E8 . . Pin, split 1 _ Cc 33/36 

E.B1.45.1285 . Pin 2 $97 — |33/37 

12336 | GEO. SALTER . Ring, retaining 2 _— C | 33/38 

5100/62 

E.B1.45.1495 . . PISTON 1 $15 — |33/39 

E.B2.45.695 . PLATE 2 L65 — |33/40 

Attachments:— 

28D/1213601 | A59/25E . . Bolt, 1/4’. BSF hex. head 2 _ Cc 33/41 

28M/1011475 | A27/EP . . Nut, 1/4” BSF plain 2 _ Cc 33/42 

28W/9419405 | SP15/E . . Washer, 1/4” BSF plain (Pre-Mod. 4778) 2 _— C | 33/43 

28W/9471243 | SP124/E . . . Washer (Mod. 4778) 2 _ Cc 33/43A 

E.B2.45.2015 . . PLATE, anchor 2 L73 — |33/44 

E.B2.45.2017 . . PLATE, anchor 2 L65 — |33/45 

E.B2.45.2095 . PLATE, guide 1 $15 — | 33/46 

Attachments:— 

36380 | E.B2.45.2615 . . Bolt, special, 1/4’’ BSF hex. head 2 $95 C | 33/47 

28M/1007403 | A27/ET . . Nut, 1/4” BSF thin 2 _— C | 33/48 

33301 | WELLWORTHY . RING, piston 2 — C | 33/49 

RC.3090 

E.B1.45.1279 . . ROD, piston, assembly (Pre-Mod. 4389) 1 - — |33/50 

E.B2.45.3261 . ROD, piston, assembly (Mod. 4389) 1 —_ — |33/50A 

(Pre-Mod. 4778) 

E.B2.45.3335 . ROD, piston, assembly (Mod. 4778) 1 _ — |33/50B 

Spares for:— 

E.B1.45.1315 . BEARING, rod end 1 _ — |33/51 

Attachments:— 

28P/1011099 | SP28/G8 . . Pin, taper, 3/32” dia. x 1” long 1 _ C | 33/52 

E.B1.45.1313 . . CAP 1 _ — | 33/53 

28N/2001695 | AGS.2030/89 . . CIRCLIP 1 _— Cc 33/54 

E.B1.45.1311 . . ROD, piston (Pre-Mod. 4389) 1 _— — {33/55 

E.B2.45.3263 . . ROD, piston (Mod. 4389) 1 _ — |33/55A 

270A/1007954 | DOWTY . SEAL, ‘O’ ring (Pre-Mod. 4389) 1 _ C | 33/56 

SP900/11 

DOWTY . SEAL, ‘O' ring (Mod. 4389) 1 _— — |33/56A 

1.00 113.1109 

DOWTY . SEAL, square section (Mod. 4778) 1 _ — |33/56B 

132.121.1109 

270A/313 | DOWTY . . . SEAL, ‘O' ring, cylinder block gland 1 —_ C | 33/57 

; SP901/3 (Pre-Mod. 4389) 

DOWTY . . . SEAL, ‘O’ ring (Mod. 4389) 1 _— — |33/57A 

1.00 225.1109 (Pre-Mod. 4778) 

£.B2.45.1957 . . . SPRING, assembly 4 _ — |33/58 

Spares for:— 

E.B2.45.1959 ... . FITTING, spring end, assembly 1 _ — |33/59 

Spares for:— 

E.B2.45.1967  |..... FITTING, spring end 1 S96 — | 33/60 

E.B2.45.1969 $J|]..... FITTING, spring end 1 S96 — |33/61 

UNBRAKO =e] ......... SCREW, set, 6 BA x 1/8” 1 _ — |33/62 

Series 50 

AB 
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CONTROLS 

FLYING CONTROLS IN REAR FUSELAGE 

; Cl. of 

Ref. No. Part No. Description barn Matl. Spec. neue ng 

123456 LM. 

E.B2.45.1961 .... FITTING, spring end, assembly 1 _— — | 33/63 

Spares for:— 

M.B.& BRASS. | ..... BEARING, cylindrical, 1/4’’ long 1 _— — | 33/64 

CT.172 . 

E.B2.45.1971 |..... FITTING, spring end 1 S96 — | 33/65 

E.B2.45.1973 |..... FITTING, spring end 1 S96 — | 33/66 

. UNBRAKO—ssyJ- ..... . . SCREW, set, 6 BA x 1/8”' long 1 — — | 33/67 

Series SD 

UNBRAKO . Screw, set, 6 BA x 0’.1 long 2 _ — | 33/68 

Series C 

10840 | UNBRAKO . SCREW, set, 6 BA x 5/16” long 2 _— C_ | 33/69 

Series SP 

E.B2.45.1963 . SPRING 1 |DTD215 or} — | 33/70 

239 

E.B2.45.1965 . SPRING 1 IDTD215 or} — | 33/71 

239 

E.B2.45.1641 .... TRUNNION 1 S96 — | 33/72 

Attachments:— 

26FZ/1122 | EEAS.63 . Nut, 2 BA slotted 1 $96 C | 33/73 

28M/9403520 | A27/CP . Nut, 2 BA plain 1 _— C | 33/74 

28P/9527619 | SP90/C7 . Pin, split 1 _— C | 33/75 

: E.B2.45.1979 . Spigot 1 S96 — | 33/76 

28W/9419402 | SP13/C . Washer, 2 BA plain (Pre-Mod. 4778) 1 _— C | 33/77 

28W/1010519 | SP122/D . Washer (Mod. 4778) 1 _— C | 33/77A 

EEAS.28/30/3A . Washer, shim 1 Alum — | 33/78 

E.B1.45.1925 . TUBE, torque. 1 L65 — | 33/79 

Attachments:— 

28D/9133011 | A25/2C . Bolt, 2 BA hex. head 7 _ C | 33/80 

28M/9403520 | A27/CP . . . Nut, 2 BA plain 7 _ C | 33/81 

E.F3.45.623 . LEVER, tailplane, and feel unit, assembly _— — | 34/1 

(Pre-Mod. 4318) 

E.F3.45.985 . LEVER, tailplane, and feel unit, assembly 1 _ — | 34/1A 

(Mod. 4318) ; 

Spares for:— 

5W/6019 | E.E. CO. . . ACTUATOR, trim 1 — A | 34/9 

B’FORD 

AE.4062 Mk. 2 

Attachments:— 

28D/9435056 | A59/13J . Bolt, 3/8" BSF hex. head 1 —_ C | 34/3 

28N/1046381 | SP121/E . Collar, 1/4” internal 1 _ C | 34/4 

28M/1011476 | A27/JS . Nut, 3/8” BSF slotted 1 _ C | 34/5 

28P/17193 | SP113/E10 . Pin, shear 1 _ C | 34/6 

28P/9527619 | SP90/C7 . Pin, split 2 _— C | 34/7 

2591} E.B2.45.1831 . Tube, spacing 2 L62 Cc 34/8 

2581 | £.B2.45.567 . EYE-END, jury strut pick-up assembly 1 — B 34/10 

Spares for:— : 

2A/9500463 | HOFFMANN . . . BALLRACE 1 _ C | 34/11 

CA.1 

E.B2.45.615 . . . FITTING, eye-end 1 L65 — | 34/12 

AB -. Restricted 
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CONTROLS 

FLYING CONTROLS IN REAR FUSELAGE 

| EGuly 
Ref. No. Part No. Description br Matl. Spec. yp. nee 

123456 | LM. . 

EEAS.3/D - « « HOUSING, ballrace 1 L65 - 34/13 

Attachments:- 

28D/1212319 A60/6E . Bolt, %’* BSF shear 1 - Cc 34/14 

12413 E.B2.45.2829 . » LEVER, and cradle, assembly 1 - B 34/15 

Spares for:- 

E.B2.45.2837 - . . LEVER, assembly 1 - - 34/16 

Spares for:- 

2A/9500463 HOFFMANN « « « » BALLRACE 1 - Cc 34/17 

CA.1 

2A/9500465 HOFFMANN « « « « BALLRACE 1 - Cc 34/18 

: N.3112 

2A/9500419 HOFFMANN « « e « BALLRACE 1 - Cc 34/19 

T.17 

EEAS.3/CC « « « » HOUSING, balirace 1 L65 - 34/20 

E.B2.45.2067 + « « « HOUSING, ballrace 1 S96 - 34/21 

E.B2.45.2847 . LEVER 1 L65 - 34/22 

Attachments:- 

28D/9133011 A25/2C . Bolt, 2BA hex. head 4 - Cc 34/23 

28M/9403520 A27/CP - Nut, 2BA plain 4 - Cc 34/24 

28W/9419475 SP15/C « Washer, 2BA plain 4 - Cc 34/25 

E.B2.45.2849 . PLATE, cover 20 L72 - 34/26 

2583 E.B2.45.601 . - « TUBE, spacer, lever pivot ballrace housing 1 L72 Cc 34/27 

E.B2.45.2839 . LEVER, and pivot, assembly 4 - - 34/28 

Spares for:- 

E.B2.45.2851 . . «. » LEVER, assembly 1 - - ~| 34/29 

Spares for:- 

2A/9500410 HOFFMANN oe we BALLRACE 1 - c 34/30 

CS.1 

EEAS.32/A « « « « « HOUSING, ballrace 1 L65 - 34/31 

E.B2.45.2863 » « » « « LEVER 1 L65 - 34/32 

EEAS.4/22A ‘ - « « WASHER, packing 2 L72 « 34/33 

E.B2.45.3047 + » « « PLATE, locking 1 L65 - 34/34 

Attachments:- 

26FZ/6217 EEAS.1/1E « «+ » Screw, %"* BSF 120° c’sk head 4 S96 c 34/35 

E.B2.45.2853 « « « SHAFT, pivot 1 S96 bd 34/36 

E.B2.45.2841 . . . LEVER, and housing, assembly 1 - : 34/37 

Spares for:- 

E.B2.45.621 . . « BUSH 1 $95 - 34/38 

E.B2.45.2855 | .. . . LEVER, assembly 1 - = 34/39 

Spares for:- 

2A/9500410 HOFFMANN | ..... BALL RACE 1 - Cc 34/40 
Cs.1 

ABCD Restricted 
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Equip 
Ref. No. Part No. “Description Mt Matl. Spec, a i 

123456 L.M. 

EEAS.3/A . . « « HOUSING, ballrace 1 L65 - 34/42 

E.B2.45.2861 .... LEVER 1 L65 z 34/43 

EEAS.4/22A . . « « WASHER, packing 2 L72 - 34/44 

Attachments:- 

26FZ/6217 | EEAS.1/1E . . « « Screw, %'’ BSF 120° c’sk head 4 $968 c 34/45 

E.B2.45.2857 . . . SHAFT, housing 1 $96 A 34/46 

E.B2.45.3095 . . . SHIM, laminated 1 LA3 - 34/47 

33911] £.62.45.3117 . . . « WASHER, laminated 1 LA3 Cc | 34/48 

26P/9157790 | SP28/L8 . . « PIN, taper, 8/'6"' dla. x 1"" long 1 - c | 34/49 

28P/15706 | SP28/L12 . « PIN, taper, 5/16"' long x 1''.5 long 1 - Cc 34/50 

Attachments:- 

28D/1215685 | A59/6E . Bolt, %'' BSF hex. head 2 - c |} 34/51 

28P/9527619 | SP90/C7 . Pin, split 2 2 Cc | 34/52 

2586 | E.B2.45.649 . . NUT, special, Jury strut tumbarrel locking 1 S96 Cc 34/53 

, L.H. thread ; 

2587 | E.B2.45.651 . NUT, special, jury strut turnbarrel locking 1 S96 Cc 34/54 

R.H. thread (Pre-mod. 4318) 

12414 | E.B2.45.2831 . ROD, connecting 1 L65 Cc 34/55 

Attachments:- 

28D/1215686 | A59/7E . Bolt, %'’ BSF hex. head 1 - Cc | 34/56 

28M/1011467 | A27/ES . Nut, %'' BSF slotted 1 - c | 34/57 

2590 | E.B2.45.587 . Pin 1 $95 c | 34/58 

28P/9527619 | SP90/C7 . Pin, split 1 : c | 34/59 

2589 | GEO. SALTER |. . Ring, truarc retaining 2 - c | 34/60 

' 5100/25 

28W/9419405 | SP15/E . Washer, %' BSF plain 2 - c | 34/61 
21440 | E.B2.45.1041 . . STRUT, Jury (Presnod. 4318) 1 : Bg | 34/62 

1484472 | E.F3.45.987 . . STRUT, Jury (Mod. 4318) 1 - Bp | 34/62A 

P Spares for:- 

1484473 | E.F3.45.995 . END, CONNECTION 1 $95 c 

2587 E.B2.45.651 . NUT, special, end connection locking, 1 S96 Cc 

R.H. thread 

2592 | £.B2.45.827 . . TURNBARREL (Pre.mod. 4318) 1 L65 C | 34/63 

6012969 | E.B2.45.3327 UNIT, feel, assembly (Mod. 4747) 1 : A | 35/1 

Spares for:- , 

E.B2.45.3295 . - « BLOCK, cylinder, assembly 1 - - 35/2 

Spares for:- 

E.B2.45.2501 or « « « BLOCK, cylinder 1 $96 - 35/3 

E.B2.45.2503 or 

E.B2.45.2505 

E.B2.45.1809 . « » NUT, gland 1 L65 - 35/4 

E.B2.45.2495 or . PISTON 1 $515 - 35/5 

E.B2.45.2497 or 

E.B2.45.2499 

AB Restricted 
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123456 L.M. 

28F/9128952 | AGS.1174 . SCREW, bleed, %'’ BSF 1 - Cc 35/6 
UNBRAKO < . SCREW, set, socket, 2BA x %'" long 1 - - 35/7 

Series SC 

DOWTY . SEAL, 'O' ring 1 - - 35/8 

100/112/1109 

DOWTY . SEAL, 'O' ring 1 : 35/9 

100/018/1109 

£.B1.45.1151 . SHAFT, pivot 1 - - 35/10 

E.B2.45.1821 - « SHAFT, pivot 1 S96 > 35/11 

E.B2.45.3331 - » BOLT, special 2 - Cc 35/12 

28D/1011244 A25/9E - BOLT, %’’ BSF hex. head, fork to piston rod 2 - Cc 35/13 

assembly attachment - 

GEO.SALTER . . CIRCLIP, piston rod assembly torsion shaft 2 - - 35/14 
5100/87 . 
DOWTY . COUPLING, swivel, assembly (Mod. 4680) 1 - : 35/15 
102602001 

30375 | E.B2.45.2945 . CRANK, L.H. \ L65 c 35/16 
Attachments:- 

28D/1007971 | A25/4B . Bolt, 4BA hex. head 2 - Cc 35/17 
28M/1006504 | A27/BT . Nut, 4BA thin 2 " c | 35/18 

E.B2.45.2946 . CRANK, R.H. 1 L65 - 35/19 
Attachments:- 

28D/1007971 | A25/4B . Bolt, 4BA hex. head 2 - Cc 35/20 
28M/1006504 | A27/BT . . » Nut, 4BA thin 2 - c 35/21 

E.B2.45.2835 . . LEVER, and link, assembly 1 ~ - 35/22 

: Spares for:- 

£.B2.45.1819 - BLOCK, spacer, assembly 1 - - 35/23 

. Spares for:- 

24/9500412 | HOFFMANN P . BAELRACE 1 - Cc 35/24 
CS.3 

E.B2.45.1793 |. .... BLOCK, spacer 1 L65 . 35/25 
E.B2.45.1783 . . FORK 1 S96 : 35/26 
E.B82.45.2845 . . . . LEVER, assembly 1 - - 35/27 

. Spares for:- 

2A/9500463 | HOFFMANN CAI]... .. BALLRACE 1 - c 35/28 
28FZ/75 | EEAS.3/D =—tw fw wk, HOUSING, ballrace 1 L65 c 35/29 

E.82.45,2859 . .. . LEVER 1 Le5 - 35/30 
EEAS.4/22C . » « WASHER, packing 4 L72 - 35/31 

Attachments: 

£.B2.45.591 . » Bolt, special 4 S95 : 35/32 
E.82.45.17¢9 . « « PIN, plvot 1 $96 = 35/33 

Restricted AB 
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Cl. of 

Ref. No. Part No. . Description -_ Matl. Spec. see: Pie 

123456 L.M. 

E.B1.45.1115 .... PLATE, assembly 1 _— — | 35/34 

30314 | E.B2.45.1785 .... PLATE, side, assembly 1 _ C i} 35/35 

Spares for:— 

2A/9500412 | HOFFMANN CS3 | ..... BALLRACE 1 —_ C | 35/36 

2A/9500411 | HOFFMANN | ..... BALLRACE 1 — C | 35/37 

N.3106 

EEAS.3/A  |..... HOUSING, ballrace 1 L65 — | 35/38 

EEAS.3/C [| ..... HOUSING, ballrace 1 L65 — | 35/39 

E.B2.45.1787 | ..... PLATE, side 1 L65 — | 35/40 

2589 | GEO. SALTER .... RING, retaining 1 —_ C | 35/41 

5100/25 

E.B2.45.2219, . . . LINK, assembly 1 _ — | 35/42 

Spares for:— 

E.B2.45.1783 .... FORK 1 S96 — | 35/43 

E.B2.45.1799 .... PIN, pivot 1 S96 — | 35/44 

E.B2.45.2267 .... PLATE, side, assembly 1 —_ — | 35/45 

Spares for:— 

2A/9500412 | HOFFMANN =| ..... BALLRACE 1 _— C | 35/46 

CS.3 

2A/9500411 | HOFFMANN | ..... BALLRACE 1 — C | 35/47 

N.3106 

EEAS.3/A  |..... HOUSING, ballrace 1 L65 — | 35/48 

EEAS.3/C |... HOUSING, ballrace 1 L65 — | 35/49 

E.B2.45.2265 | ..... PLATE, side 1 L65 — | 35/50 

2589 | GEO. SALTER . . . RING, retaining, truarc 1 L65 C | 35/51 

5100/25 ; 

28M/1006475 | A27/CT . NUT, 2 BA thin, bridge plate to cylinder 2 —_ Cc 35/52 

block attachment 

28M/1011467 | A27/ES . NUT, 1/4” BSF slotted, fork to piston rod 2 —_ Cc 35/53 

assembly attachment 

28P/9559603 | SP90/C6 . PIN, split, 1/16” x 3/4” long, spring guide 2 _ C | 35/54 

pin attachment 

28P/1040788 | SP90/C8 . . PIN, split, 1/1 6" x 1” long, fork to piston rod 2 _ C | 35/55 

E.B2.45.2391 . PIN 1 S96 — | 35/56 

E.B2.45.2947 . . PIN, crank 1 S96 — | 35/57 

E.B2.45.3319 . PLATE, bridge, assembly (Mod. 4747) 1 _ — | 35/58 

Spares for:— 

E.B2.45.1363 . FITTING, spring end 2 L65 — | 35/60 

E.B2.45.3313 . FITTING, spring end, assembly 2 L65 — | 35/83 

Spares for:— 

E.B2.45.1373 | ..... BUSH 1 _ — | 35/59 

E.B2.45.3311 | ..... FITTING, spring end 1 — — | 35/61 

E.B2.45.1367 . GUIDE 2 L65 — | 35/62 

28D/1011475 | A27/EP . NUT, 1/4” BSF plain, spring end fitting 2 _ c 35/64 

locking 
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Cl. of 

Ref. No. Part No. Description No.| mati, Spec. ETP] Plate 
off MLR. No. 

123456 L.M. 

E.B2.45.3305 . . PLATE, bridge, sub-assembly 1 L65 — 135/65 

; Spares for:— 

28N/13623 | HOFFMANN 3 |..... JOINT, self-aligning 1 _— C {35/63 

CJ.3 

E.B2.45.3303 ..... PLATE, bridge 1 — — |35/65A 

UNBRAKO . .. . SCREW, 6 BA x 1/8” long 4 —_ — {35/66 

Series C 

E.B2.45.1371 . . . » SPRING, tension-compression 2 | DTD215 | — 435/67 

or 239 

E.B2.45.1805 . .. . TRUNNION 2 $92 — {35/68 

E.B2.45.1773 . . . ROD, piston assembly 1 _ — {35/69 

Spares for:— 

2A/9500419 | HOFFMANN 117 . ... BALLRACE 2 _— C 135/70 

E.B2.45.2745 . . . . BUSH, flanged 2 $94 — |35/71 

E.B2.45.2931 . ... ROD, piston, sub-assembly 1 _ — |35/72 

Spares for:— 

E.B2.45.1781 |..... BUSH, piston rod 1 $15 — |35/73 

E.B2.45.1775 |..... ROD, piston 1 L65 — |35/74 

2A/8054125 | HOFFMANN . .. . ROLLER, needle 39 —_ C {35/75 

R.Y.A.D.O. 

E.B2.45.1777 . . . . SHAFT, torsion 1 DTD87 — |35/80 

E.B2.45.1803 ... TUBE, spacing 2 L65 — |35/81 

28W/1010519 | SP122/D . . . WASHER, 2 BA plain, spring guide pin 2 — — {35/82 

attachment 

E.B3.45.33 . LEVER, rudder input mounting 1 — — |36/1 

Spares for:— 

6084 | E.B2.45.2681 . ANGLE, locking 1 _ C |36/2 

Attachments:— 

28D/9133011 | A25/2C . Bolt, 2 BA hex. head 1 — C 1136/3 

6112 | £.B3.45.35 . LEVER, rudder input, assembly 1 _ B |36/4 

Spares for:— 

E.B3.45.39 . . . BALLRACE, assembly 1 _ — {36/5 

Spares for:— 

2A/9500410 | HOFFMANN . ... BALLRACE 2 — C |36/6 

CS.1 

E.B2.45.2069 . . . » HOUSING, ballrace 1 S96 — {36/7 

E.B1.45.1075 ... . TUBE, distance 1 _— — {36/8 

Attachments:— 

28D/9133012 | A25/3C . . Bolt, 2 BA hex. head 1 —_ C |36/9 

28D/1200119 | A25/4C . . Bolt, 2 BA hex. head 2 — C | 36/10 

2B8M/9403520 | A27/CP . . Nut, 2 BA plain 3 _ C | 36/11 

28W/9419402 | SP13/C . . Washer, 2 BA plain 1 — C | 36/12 

12415 | £.B3.45.115 . FORK-END 1 S96 C | 36/13 

Attachments:— 

12416 | E.B3.45.145 . Bolt, special 1 | HTS597 C |36/14 

26FZ/3569 | EEAS.63/E . Nut, slotted 1 $96 C | 36/15 

28P/9527619. | SP90/C7 . Pin, split 1 — C | 36/16 

AS.2808/6/012 . Tube, distance 1 — — |36/17 

Restricted AB 
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: Cl. of 

Ref. No. Part No. Description pe Matl. Spec. ae a 

123456 LM. 

E.B3.45.41 . . . LEVER, rudder input, sub-assembly 2 _— — {36/18 

Spares for:— 

2A/9500465 | HOFFMANN . BALLRACE 1 _ C {36/19 

N.3112 

ROSE BROS. . BEARING, Hiem Unibal 1 — — | 36/20 

RS.4 

EEAS.3/CC . HOUSING, ballrace 1 L65 — {36/21 

E.B3.45.37 . LEVER, rudder input 1 _ — | 36/22 

28N/9156370 | SP21 .... NIPPLE, grease, 1/4” BSF 1 _ C |.36/23 

28M/1006939 | A27/GP . . . NUT, 5/16” BSF plain, fork-end locking 1 —_ C | 36/24 

Attachments:— 

28D/1213735 | A30/9E F . . Bolt, 1/4 BSF hex. head 1 _— C | 36/25 

28W/9419405 | SP15/E . . Washer, 1/4” BSF plain 1 — C | 36/26 

E.F2.45.187 . LEVER, and covers, rudder control, at frames 1 _ — | 36/27 

50—51, assembly (Pre-Mod. 4255) 

E.F3.45.899 . LEVER, and covers, rudder control, at frames 1 _ — | 36/27A 

50—51, assembly (Mod. 4255) 

Spares for:— 

1484447 | E.F3.45.913 . . BLOCK, sealing (Mod. 4255) 1 | BS2572 C | 36/28 

1484448 | E.F3.45.915 . . BLOCK, sealing (Mod. 4255) 1 | Type F3 C | 36/29 

28D/9138768 | A25 1/2C . . BOLT, 2 BA hex. head (Mod. 4255) 7 — C | 36/30 

28D/9436920 | A25/1C . . BOLT, 2 BA hex. head (Mod. 4255) 5 _ C 

28D/9435710 | A25/11C . BOLT, 2 BA hex. head (Mod. 4255) 4 _ C | 36/31 

1484446 | E.F3.45.907 . . BOX, sealing 1 $515 C | 36/32 

1484451 | E.F3.45.975 . CHANNEL, sealing, assembly (Mod. 4255) 1 $515 C | 36/33 

10870 | E.B3.45.95 . . GUARD, chain, assembly (Pre-Mod. 4255) 1 _— C | 36/36 

1504137 | E.F3.45.977 . . GUARD, chain, assembly (Mod. 4255) 1 _ C | 36/36A 

1484445 | E.F3.45.955 . GUARD, debris, assembly (Mod. 4255) 1 $515 — | 36/34 

Attachments:— 

28D/9436920 | A25/1C . Bolt, 2 BA hex. head 13 — C | 36/35 

10873 | E.B3.45.55 . LEVER, and spring feel, rudder control assembly 1 — A | 36/37 

(Pre-Mod. 4255) 

ABCD ‘Restricted 



Restricted AL.21 

Page DF12 

CONTROLS 
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Eat Ret. No. Part No. Description Of | Matl. Spec. Fa nae 
123456 L.M. 

1484452 | £.83.45.419 . . LEVER, and spring feel, rudder control assembly | 1 | : aA | 36/37A 
(Mod. 4255) 

Spares for:- 

10872 | E.B3.45.285 - . . ARM, lever assembly 2 - Cc 36/38 
Spares fore 

E.B3.45.65 « « « « ARM, lever 1 L73 - 36/39 

E.B2.45.1725 «+ + « BUSH 2 Ollite : 36/40 
Attachments:- 

28D/9133011 | A25/2C . . . Bolt, 2BA hex. head ) - Cc | 36/41 
26FZ/1122 | EEAS.63 . Nut, slotted 6 $96 Cc | 36/42 

28P/9527619 | SP90/C7 . Pin, split 6 - C | 36/43 
2A/9500418 | HOFFMANN T13/ . . . BALLRACE, upper chain sprocket shaft 2 - C | 36/44 

1484681 | E.B82.07.885 . BACKPLATE (E.82.45.2707) 2 L72 C | 36/45 
Attachments:- 

28D/9436920 | A25/1C . Bolt, 2BA hex. head 8 - c | 36/46 
28M/9433473 | AGS.2002/C/1 . Nut, stiff, 2BA 6 - Cc | 36/47 

E.B83.45.87 . BRACKET, spring anchorage 1 L65 - 36/48 
10874 | E£.62.45.2795 . CHAIN 1 AS.201/17P Cc | 36/49 
10875 | E.B2.45.2797 . CHAIN 1 AS.201/17P C | 36/50 
34277 |-£.83.07.69 « + + GUARD, chairi, lower sprocket (E.B3.45.339) 1 $514 Cc | 36/51 

Attachments :- 

28D/9138768 | A25/4C . Bolt, 2BA hex. head 3 - Cc | 36/52 
28M/i278190 | AGS.2001/C/1 . Nut, stiff, 2BA 2 - Cc |} 36/53 

3371 | E.82.45.2517 . GUARD, chain, upper sprocket 1 L65 c | 36/54 
Attachments :- 

28D/9133011 | A25/2C . . Bolt, 2BA hex. head 2 - C | 36/55 
28M/9433473 | AGS.2002/C/1 . Nut, stiff, 2BA 2 - C | 36/56 

13760 | E.B2.07.639 . HOUSING, bearing (E.82.45.2705 1 L65 C | 36/57 
13761 | E.B2.07.640 . HOUSING, bearing (E.B2.45.2709 1 L65 C | 36/58 
9978 | £.B3.45.59 . LEVER, assembly 1 : B | 37/1 

Spares for:- 

9979 | E.B3.45.93 . HOUSING, assembly 1 - B | 37/2 
Spares for:- 

2A/9500417 | SKEFCO CBS.5 |... .. BALLRACE 2 - Cc | 37/3 
E.83.45.99 . . « HOUSING 1 S96 - 37/4 
£.83.45.101 |..... TUBE, distance 1 T4 2 37/5 
E.B3.45.89 , . LEVER, assembly 1 “ - | 37/6 

Spares for:- 

24/9500465 | HOFFMANN |. .... BALLRACE 2 - c | 37/7 
N.3112 

EEAS.3/CC 86}... HOUSING, ballrace 2 L65 - 37/8 
E.B3.45.97 -}..... LEVER 1 L65 - 37/9 
EEAS.4/226 |..... WASHER, packing 4 L72 - 37/10 

9980 | £.83.45.91 . « SPROCKET 1 L865 Cc | 37/11 
Attachments:- 

28D/1013172 | AS.1242/5C . - Bolt, 2BA c’sk head . Cc | 37/12 
28M/9403520 | A27/CP « Nut, 2BA plain 2 C | 37/13 

Attachments:— 
28M/1011467 |A27/ES . Nut, %’’ BSF slotted | 1 - c | 37/14 
28P/9527619 |SP90/C7 Pin, split, 1/16°° x 1° long 1 - C | 37/15 9982 E.B3.45.69 Washer 1 L72 Cc 37/16 
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123456 L.M. 

2608 E.B2.45.1747 . ROD, tension, chain adjustment 2 S96 Cc 37/17 

UNBRAKO . SCREW, cap, knurled head, 2BA x 5/8"' long - 8 37/18 

Series C 

9981 E B3.45.63 . SHAFT, upper chain sprocket 1 L65 Cc 37/19 

E.BS.45.85 . SHAFT, lower chain sprocket 1 L65 : 37/20 
10877 E.B3.45.129 . SHIM, laminated, 1/16"' thick, packing at 1 LA3 Cc 37/21 

structure base, starboard side 

10878 E.B3.45.131 . SHIM, laminated, 1/16’" thick, packing at 1 LA3 Cc 37/22 

structure base, port side 

2610 | E.B2.45.1703 . SPRING, assembly 1 E Cc 37/23 

Spares for:- 

E.B2.45.1705 . FITTING, spring end, assembly 1 - - 37/24 
Spares for:- 

28N/13511 | HOFFMANNCJ1|.....- BEARING 1 - Cc 37/25 

E.B2.45.1717 | ..... FITTING, spring end 1 L65 - 37/26 

E.B2.45.1707 . FITTING, spring end 1 L65 - 37/27 

E.B2.45.1715 . NUT, %'’ BSF 1 L65 - 37/28 

E.B2.45.1713 . ROD, guide 1 S96 - 37/29 

10840 | UNBRAKO . SCREW, set, 6BA 5/16’’ long 2 - Cc 37/30 

Series SP 

E.B2.45.1709 . SPRING 1 DTD.215 : 37/31 

or 239 

E.B2.45.1711 . TRUNNION 1 S96 - 37/32 

Attachments:- 

28D/1215683 | A59/4E . Bolt, %'’ BSF hex. head 2 - Cc 37/33 

28W/1011467 | A27/ES . Nut, %"’ BSF slotted 2 - Cc 37/34 

28P/9527619 | SP90/C7 . Pin, split 2 a Cc | 37/35 
28W/1009149 | SP122/E . . Washers, %’' UNF packing 2 : Cc 37/36 

E.B3.45.61 . SPROCKET, chain, upper 1 Les - 37/37 
E.B3.03.12 . . STRUCTURE, assembly (E.83.45.57) 1 - - 

(Pre-mod 4255) 
7360 AS.2809/14/069 . TUBE, distance, upper chaln sprocket 1 - - 37/38 

E.F3.03.127 + UNIT, mounting, rudder spring feel assembly 1 - > 37/39 

(E.F3.45.931) (Mod. 4255) 1 = = 

Spares for:- 

E.B3.45.83 © . ANGLE 1 L72 - 37/40 

10879 E£.F2.45.189 PLATE, cover, top (Pre- Mod 4255) 1 L72 Cc 37/41 

E.F3.45.1003 . PLATE, cover, top (Mod 4255) 1 L72 - 37/41A 

Attachments:- 

28D/1007981 | AS.1248/%2C . Bolt, 2BA mushroom head - c 37/42 

28D/9138768 | A25/%2C . Bolt, 2BA hex. head - c 37/43 

735 | E.B2.45.2721 . Washer, pad L72 Cc 37/44 

ABCD Restricted 
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10880 E.F2.45.193 . « PLATE, cover, front (Pre-Mod 4255) 1 L72 Cc 37/45 
Attachments:- 

28D/1007981 AS.1248/%4%C . . Bolt, 2BA mushroom head 8 - c 
E.F3.45.973 . . PLATE, cover, front (Mod 4255) 1 L72 - | 37/454 

Attachments :- 

28D/9138768 | A25/%C . . Bolt, 2BA hex. head 2 * Cc | 37/46 
28D/1214091 A25/2C . . Bolt, 2BA hex. head 3 - c | 37/47 
28D/1007981 AS.1248/%4C . . Bolt, 2BA mushroom head 8 - c | 37/48 

7361 E.B2.45.2713 | . . PLATE, cover, front, forward (Pre-mod 4255) 1 L72 c | 37/49 
Attachments:- 

10871 EEAS.222/4%C - « Bolt, spacial, 2BA 6 H.T.S. Cc 
28D/9138768 A25/AC . . Bolt, 2BA hex. head 6 - c 

E.F3.45.901 « PLATE, cover, front, forward (Mod. 4255) 1 L72 - 37/49A 
Attachments :- 

28D/9138768 A25/%2C . . Bolt, 2BA hex. head 9 - C | 37/50 
28D/9436920 A25/1C . « Bolt, 2BA hex. head 3 - Cc | 37/51 

1484449 E.F3.45.919 « . Packing 1 L72 C | 37/52 
72 E.B2.45.2715 . « PLATE, cover, front aft (Pre-mod 4255) 1 L72 Cc 

Attachments:- 

28D/9138768 A25/%C . . Bolt, 2BA hex. head 9 - Cc 
E.F3.45.903 . « PLATE, cover, front, aft (Mod. 4255) 1 L72 - 37/53 

. Attachments :- 

28D/9138768 A25/4C » « Bolt, 2BA hex. head 7 - Cc 37/54 
28D/9426920 A25/1C - Bolt, 2BA hex. head 1 - C 37/55 

1484450 | E.F3.45.971 . - SHIM, laminated (Mod. 4255) 3 LA3 Cc | 37/56 
E.F3.45,1007 . « SHIM, laminated (Mod. 4255) 2 LA3 - 
E.F2.45:163 . LEVER, at trames 31-34, assembly 1 - - 38/1 

Spares for:- 

10477 E.B2.45.3009 - BOLT, special, lever pivot 1 S96 Cc 38/2 
Attachments :- 

28M/ 1011476 A27/J5S . . Nut, 3/8"’ BSF slotted 1 - Cc | 38/3 
28P/9527619 SP90/C7 « . Pin, split 1 - Cc 38/4 
28W/9419466 SP13/J . Washer, 3/8'' BSF plain 1 - Cc | 38/5 
28W/9419477 SP15/J . . Washer, 3/8"' BSF plain 1 - Cc | 38/6 

10478 E.F2.45.161 . LEVER, rudder control, assembly 1 - B | 38/7 
‘Spares for:- 

2A/9500413 HOFFMANN . « « BALLRACE 2 - Cc | 38/8 
N.3108 

2A/950046 5 HOFFMANN |. . . BALLRACE 2 - c | 38/9 
N.3112 

E.F2.45.165 . « « HOUSING, ballrace 2 $21 - 38/10 
E.52.45.2985 . . HOUSING, ballrace 1 $94 - 38/11 

Attachments:- 

28D/1214091 AS.1242/2C . . . Bolt, 2BA c'sk head 4 « Cc | 38/12 
28M/9403520 A27/CP - . . Nut, 2BA plain 4 - Cc | 38/13 

E.F2.45.157 . .. LEVER 1 $96 - 38/14 
E.B82.45.3007 » « . TUBE, ballrace spacing 1 L62 - 38/15 
E.F2.45.167 . - » WASHER, packing 4 $510 - 38/16 
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123456 L.M. 

10479 E.F2.45.159 . . LEVER, tailplane control, assembly 1 - B 38/17 

Spares for:- , 

24/9500413 | HOFFMANN . « « BALLRACE 2 - Cc 38/18 

N.3108 

24/9500465 | HOFFMANN . . . BALLRACE 2 - Cc 38/19 

N.3112 

E.F2.45.165 . « « HOUSING, ballrace 2 $21 - 38/20 

E.B2.45.2989 . « HOUSING, balirace 1 $94 - 38/21 

Attachments:- 

28D/9133011 | A25/2C -. Bolt, 2BA hex. head 6 - C 38/22 

28M/9403520 | A27/CP . . Nut, 2BA plain 6 - Cc | 38/23 

E.F2.45.155 . LEVER 1 $96 - 38/24 

2599 | E.B2.45.781 . . . TUBE, ballrace spacing 1 L62 Cc 38/25 

E.F2.45.167 . . WASHER, packing 4 $510 - 38/26 

E.B2.45.2405 . LEVER, between frames 46 and 47, assembly 1 - - 38/27 

Spares for:- 

2600 | E.B2.45.2407 . . LEVER, tallplane, assembly 1 - B 38/28 

Spares for:- 

2A/9500417 | HOFFMANN CS7 . ‘BALLRACE - Cc 38/29 

24/9500465 | HOFFMANN . . . BALLRACE - Cc 38/30 

N.3112 

EEAS.3/CC . « HOUSING, ballrace 2 L65 - 38/31 

E.B2.45.2411 . « HOUSING, ballrace 1 $95 - 38/32 

Attachments:- 

28D/9133011 | A25/2C . . . Bolt, 2 BA hex. head 4 - Cc 38/33 

28M/9403520 | A27/CP . . Nut, 2BA plain . 4 L65 Cc 38/34 

E.B2.45.2409 . LEVER, tailplane 1 L65 - 38/35 

2601 E.B1.45.367 . . « TUBE, ballrace, distance 1 - (G) 38/36 

26FZ/1043 | EEAS.4/18C . WASHER, packing 4 L72 c 38/37 

Attachments:- 

28M/13259 | A27/NS . « Nut, %"" BSF slotted 1 - Cc 38/38 

28P/9560929 | SP90/E8 . Pin, split, 3/32"' x 1''.25 long ° 1 - Cc 38/39 

28W/9419468 | SP13/N . . Washer, %’' BSF plain 1 - Cc 38/40 

6057 £.B3.45.119 - ROD, fork, rudder contro!, assembly 1 - B 38/41 

Spares for:- 

12417 | E.B3.45.23 ’ , FORK-END 1 S96 Cc 38/42 

12418 E.B3.45.117 - NUT, Special, fork-end locking 1 - Cc 38/43 

E.B3.45.27 . « PLUG, end 1 S96 = 38/44 

Attachments:- 

28P/1008610 | SP28/+46 ",. . Pin, taper 2 - Cc | 38/45 

E.B3.45.29 . « PLUG, end 1 S96 - 38/46 

Attachments:- 

28P/1008610 | SP28/H6 .. Pin, taper 2 - C | 38/47 

E.B3.45.31 . . TUBE 1 T45 2 38/48 

Attachments:- 

10869 | EEAS.95/8E . Bolt, special, %'’ BSF 1 $97 C } 38/49 
26FZ/3569 | EEAS.63/E . Nut, %'' BSF slotted 1 S96 C | 38/50 

28P/9527619 | SP90/C7 Pin, split 1 - C | 38/51 
10883 | AS.2808/6/01 . Tube, distance 2 - C | 38/52 

EEAS.28/15HU | . Washer 1 S515 . 38/53 
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123456 L.M. ° 

36580 | E F3.45.793 . ROD, control, tailplane, (Pre-mod 4245) 1 - B 38/54A 

Spares for:- 

EEAS.188 . FITTING, end, ballrace 1 | Alum. Alloy - 38/55A 

EEAS.192 . Pin 2 $92 - 

EEAS.186/2 . FORK-END 1 | Alum.Alloy | - 38/66 

Attachments :- 

EEAS.192 . Pin 2 $92 - 

E.B2.45.897 . SLEEVE 1 - - 38/59A 

E.F3.45.795 . TUBE 2 30/178 - 38/61A. 

Attachments:- 

26FZ/1095 | EEAS.37/14A . Nipple $96 Cc 38/58A 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/6124) S96 C/LM 38/60A 

Attachments:- 

2363 | EEAS.191 . Bolt, 5/16"' BSF hex. head 2 $95 c | 38/63 

2417 | EEAS.63/G . Nut, 5/16" BSF slotted 2 $96 c | 38/64 

28P/9527619 | SP90/C7 . Pin, split 2 - Cc | 38/65 

1441436 | £.62.45.3171 . ROD, control, taliplane (Mod. 4245) 1 - B | 38/54 

Spares for:- 

2A/9500465 | HOFFMANN . BALLRACE 1 - Cc | 38/55 © 

N.3112 

1441438 | E.B2.45.3183 . COLLAR 1 S61 Cc | 38/56 

E.B2.45.909 . HOUSING, ballrace 1 - - | 38/57 
26FZ/1095 | EEAS.37/14A . NIPPLE 8 $96 c | 38/58 

1441437 | E.B2.45.3185 . SLEEVE 1 $92 Cc | 38/59 

26FZ/1571 EEAS.38/2A . SPOKE, (Make from 2837/6124) 4 S96 cvum | 38/89 
E.B2.45.3173 . TUBE, assembly 1 T55 - 38/61 
E.B2.45.3175 . TUBE, assembly 1 T55 - 38/62 

Attachments :- 

263 EEAS.191 . Bolt, 5/16" BSF hex. head 2 $95 cS 38/63 

2417 | EEAS.63/G . Nut, 5/16'" BSF slotted 2 $96 c 38/64 

28P/9527619 | SP90/C7 . Pin, split 2 - c 38/65 

36581 E.F3.45.785 - ROD, control, tailplane (Pre-mod 4245) 1 - B 39/14 

Spares for:- 

E.B2.45.825 . FITTING, end 1 L65 - 39/2A 

Attachments :- 

EEAS.192 . Pin 2 $92 - 39/3 

EEAS.186/1 . . FORK-END 1 | Alum, Alloy - 39/48 

Attachments:- 

EEAS.192 . Pin 2 $92 - | 39/49 

12410 | £.B2.45.941 . FORK-END 1 L65 C | 39/4A 

Attachments:- 

28M/9452821 | A27/NT . . Nut, %'’ BSF thin 1 - Cc | 39/5 

E.F3.45.627 . INSERT 1 L65 - 39/6A 

Attachments :- 

EEAS.192 . Pin 4 $92 - 39/7 

E.B2.45.897 . SLEEVE 1 L65 - 39/8A 

E.F3.45.789 . TUBE (short) 1 30/178 - 39/9 

E.F3.45.787 . TUBE, (long) 1 30/178 - 39/10 ° 

Attachment:- 

26FZ/1095 | EEAS.37/14A . Nipple 4 $96 Cc 39/11 

26FZ/1571 | EEAS.38/2A Spoke (Make from 28R/6124) 2 S96 C/LM| 39/12 

ABCD Restricted 
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E.F3.45.791 . TUBE 1 30/178 - 39/13A 

Attachments :- 

26FZ/1095 | EEAS.37/14A . Nipple 4 $96 Cc 39/11 

26FZ/1571 | EEAS.38/2A . Spoke (Make from 28R/6124) 2 S96 C/LM | 39/12 

2592 | €.B2.45.827 . TURNBARREL 1 L65 Cc 39/14A 

Attachments:- 

28M/14298 AZ7/NTL . Nut, %’’ BSF L.H. thread, thin 1 - fe: 39/15 

Attachments:- 

2363 | EEAS.191 . Bolt, 5/16"" BSF hex. head 1 S96 Cc 39/16 

28D/1215686 | A59/7E . Bolt, %'’ BSF hex. head 1 - Cc 39/17 

2417 | EEAS.63/G . Nut, 5/16"’ BSF slotted 1 S96 Cc 39/18 

28M/1011467 | A27/ES . Nut, %’ BSF slotted 1 - Cc 39/19 

28P/9527619 | SP90/C7 . Pin, split 2 - C 39/20 

1441440 | E.B2.45.3191 . ROD, control, tailplane (Mod. 4257) 1 - B 39/1 

Spares for:- - 

E.B2.45.3195 FITTING, end 1 $92 39/2 

Attachments:- 

EEAS.192 . Pin 2 $92 - 39/3 

1441441 | E.B2.45.3197 FORK-END 1 $92 Cc 39/4 

Attachments:- 

28M/9452621 | A27/NT . Nut, %'’ BSF thin 1 - Cc 39/5 

E 82.45.3201 INSERT 1 L65 : 39/6 

Attachments :- 

EEAS.192 . Pin 4 $92 . 39/7 

1441437 | E.B2.45.3185 . . SLEEVE 1 $92 Cc 39/8 

E.F3.45.789 . TUBE (short) 1 30/178 - 39/9 

&.F3.45.787 . TUBE (long) 1 30/178 - 39/10 

Attachments:- 

26FZ/1095 | EEAS.37/14A . Nipple 4 $96 c | 39/11 

26FZ/1571 EEAS.38/2A . » Spoke (Make from 28R/6124) 2 $96 C/LM | 39/12 

E.B2.45.3193 . TUBE, welded assembly 1 30/178 - 39/13 

, Attachments:- 

26FZ/1095 | EEAS.37/14A . Nipple S96 Cc | 39/11 

26FZ/1571 EEAS.38/2A . « Spoke (Make from 28R/61284) - $96 C/im | 39/12 

1441442 | E.B2.45.3199 . TURNBARREL 1 $92 Cc | 39/14 

Attachments:- 

28M/14298 | A27/NTL . « Nut, 4’ BSF L.H. thread, thin 1 - c | 39/15 

Attachments :- 

2363 | EEAS.191 . Bolt, 5/16"" BSF hex. head 1 $95 Cc | 39/16 

28D/1215686 | A59/7E Bolt, %'’ BSF hex. head 1 - Cc | 39/17 

2417 | EEAS.6YG . Nut, 5/16"" BSF slotted 1 896 Cc | 39/18 

28M/1011467 | A27/ES . Nut, %’’ BSF slotted 1 - Cc 39/193 

28P/9527619 | SP90/C7 ; . Pin, split 2 - Cc | 39/20 

ABCD Restricted. 
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2621 E.B2.45.507 . ROD, control, rudder and tallplane, assembly 2 - B | 39/21 

Spares for:- 

2a/9500465 | HOFFMANN . BALLRACE 1 - Cc | 39/22 

N.3112 

E.B2.45.909 . HOUSING, ballrace 1 BAC M37 - | 39/23 

Attachments:- 

2363 | EEAS.191 . Bolt, 5/16'' BSF hex. head 4 $95 c | 39/24 

2417 | EEAS.63/G . Nut, 5/16"’ BSF slotted 4 $96 c | 39/25 

28P/9527619 | SP90/C7 . Pin, split 4 z c | 39/26 

2622 E.B2.45.509 . ROD, control, rudder, assembly 2 “ B 39/27 

Spares for:- 

E.B2.45.895 . SLEEVE 1 L65 # 39/28 

E.B2.45.875 . TUBE, assembly 1 . - 39/29 

Attachments:- 

28FZ/1095 EEAS.37/14A . Nipple 4 $96 Cc 39/30 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/8124) 2 s96 C/LM 39/31 

E.B2.45.877 . TUBE, assembly 1 - - | 39/32 

Attachments:- 

26FZ/1095 | EEAS.37/14A . Nipple 4 $96 C |} 39/30 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/8124) 2 $96 crm | 39/31 
Attachments:- 

2363 | EEAS.191 . Bolt, 5/16" BSF hex. head 1 $95 Cc | 39/33 

2417 | EEAS.63/G . Nut, 5/16" BSF slotted 1 S96 Cc | 39/34 

28P/9527619 | SP90/C7 . Pin, split 1 - c | 39/35 

1441433 | E.B2.45.3205 . ROD, control, tailplane assembly (Mod. 4245) 1 - B | 39/36 

‘ Spares for:- 

1441434 | E,.82.45.3181 . . SLEEVE 1 $92 Cc | 39/37 

£.B2.45.875 . « TUBE, assembly 1 - - 39/29 

Attachments :- 

26Fz/1095 | EEAS.37/14A . Nipple 4 $96 c | 39/30 
26FZ/1571 EEAS.38/2A . « Spoke (Make from 28R/6124) 2 S96 c”rm| 39/31 

E.B2.45.877 . . TUBE, assembly 1 : - | 39/32 

Attachments :- 

28FZ/1095 | EEAS.37/14A . Nipple 4 $96 Cc | 39/30 

26FZ/1571 EEAS.38/2A « Spoke (Make from 28R/6124) 2 S98 CAM 39/31 

Attachments:- 

2363 | EEAS.191 . Bolt, 5/16"’ BSF hex. head 1 $95 Cc | 39/33 

2417 EEAS.63/G . Nut, 5/16"’ BSF slotted 1 $o6 c | 39/34 

28P/9527619 SP90/C7 . Pin, split 1 - Cc | 39/35 

2623 | E.B2.45.511 . ROD, control, rudder, assembly 1 - B | 39/38 

Spares for:- 

EEAS.188 . . FITTING, end ballrace 1 | Alum. Alloy} - | 39/39 
Attachments :- 

EEAS.192 «+ Pin 2 $92 - 39/40 

EEAS.186/1 . FORK-END 1 | Alum. Alloy} - | 39/41 
Attachments :- 

EEAS.192 . . Pin 2 $e2 - | 39/42 
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E.B2.45.927 . TUBE 1 L62 - 39/43 

Attachments :- 

2363 | EEAS.191 . Bolt, 5/16’’ BSF hex. head 1 S96 C 39/44 

2417 | EEAS.63/G . Nut, 5/16"' BSF slotted 1 S96 Cc 39/45 

28P/9527619 | SP90/C7 . Pin, split 1 - Cc 39/46 

2625 | E.B2.45.517 . ROD, control, rudder, assembly 1 - B 39/47 

Spares for:- 

24/9500465 | HOFFMANN . BALLRACE 1 - c | 39/22 

N.3112 
E.B2.45.909 . HOUSING, ballrace 1 BAC M37 - 39/23 

Attachments:- 

2363 | EEAS.191 . Bolt, 5/16" BSF hex. head 2 $95 Cc 39/24 
2417 | EEAS.63/G . Nut, 5/16"’ BSF slotted 2 S96 Cc 39/25 

28P/9527619 | SP90/C7 . Pin, split 2 2 Cc 39/26 

36582 | E.F3.45.797 . ROD, control, tailplane, assembly (Pre mod. 4245) 1 - B 40/1A 

Spares for:- 

EEAS.188 . . FITTING, end, ballrace 1 Alum. Alloy} - 40/2A 

Attachments:-~ 

EEAS.192 . Pin 2 $92 - 

EEAS.186/1 FORK-END 1 Alum. Alloy | - 40/74 

Attachments :- : 

EEAS.192 . Pin 2 $92 - 40/75 

E.B2.45.897 . SLEEVE 1 - - 40/6A 

E.F3.45.799 . TUBE 2 30/178 “ 40/8A 

Attachments:- 

26FZ/1095 | EEAS.37/14A . « Nipple 8 S96 c 40/5 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/6 124) 4 $96 cyim | 40/7 

Attachments:- 

2363 | EEAS.191 . Bolt, 5/16" BSF hex. head 1 $95 c 40/10 

2417 | EEAS.63/G . Nut, 5/'6"" BSF slotted 1 S96 Cc 40/11 
28P/9527619 | SP90/C7 . Pin, split 1 “ Cc 40/12 

1441439 | &.B2.45.3187 - ROD, control, tailplane, assembly (Mod 4245) 1 - B 40/1 

Spares for:- . 

24/9500465 | HOFFMANN . . BALLRACE 1 - Cc 40/2 

N.3112 

1441438 | E.82.45.3183 . . COLLAR 1 BAC M37 c | 40/3 

E.B2.45.909 . HOUSING, ballrace 1 BAC M37. - 40/4 

26FZ/1095 | EEAS.37/14A . . NIPPLE 8 S96 Cc | 40/5 

26FZ/1571 EEAS.38/2A . « SPOKE (Make from 28R/6124) 4 S96 C/iM | 40/7 
E.B2.45.3185 . . SLEEVE 1 $92 - 40/6 

E.B2.45.3161 . TUBE, assembly 1 30/178 - 40/8 

E.B2.45.3165 . « TUBE, assembly 1 30/178 P 40/9 

Attachments:- 

2363 | EEAS.191 Bolt, 5/16"’ BSF hex: head 1 S95 Cc 40/10 
2417 | EEAS.63/G . Nut, 5/16"" BSF slotted 1 S96 Cc 40/11 

28P/9527619- | SP90/C7 . Pin, split 1 - C 40/12 

2627 | £.B2.45.521 . ROD, control, rudder, assembly 1 - B 40/13 

Attachments:- 

2363 | EEAS.191 . Bolt, 5/16"' BSF hex. head 1 $95 Cc | 40/14 

. 2417. | EEAS.63/G . Nut, 5/16" BSF slotted 1 S96 é 40/15 

28P/9527619 | SP90/C7 . Pin, split 1 - Cc 40/16 

ABCD Restricted 



A.L.21 Restricted 

Page DF20 
CONTROLS 

FLYING CONTROLS IN REAR FUSELAGE 

Cl. of 

Ref. No. Part No. Description No.| mstl, Spec. HIP] Plate 
. off M.R. No. 

123456 L.M. 

36579 | E.F3.45.779 . ROD, control, tailplane, assembly (Pre-Mod. 4245) 1 —_ B |40/17A 

Spares for:— 

E.F3.45.783 . . BAR, balance 1 Alum. — |40/18A 

Alloy 

EEAS.215 . FITTING, end 1 Alum. — |40/19A 

Alloy 

Attachments:— 

EEAS.192 .. Pin 2 $92 — {40/20 

12380 | EEAS.216 . FORK-END 1 — C |40/21A 

Attachments:— 

12395 | EEAS.214 . . Nut, special 1 $94 C |40/22 

E.B4.45.953 . FORK-END 1 L65 — |40/23A 

Attachments:— 

EEAS.192 . Pin 2 $92 — |40/24 

Attachments :— 

2363 | EEAS.191 . Bolt, 3/16” BSF hex. head 1 S95 C | 40/26 

28D/1213436 | A59/15G . Bolt, 5/16” BSF hex. head 1 _ C | 40/27 

37087 | E.F3.45.857 . Bush 1 L65 C | 40/28 

2417 | EEAS.63/G . Nut, 5/16’ BSF slotted 1 S96 C | 40/29 

28M/5808571 | A27/GS . Nut, 5/16” BSF slotted 1 _ C | 40/30 

28P/9527619 | SP90/C7 . Pin, split 2 — C |40/31 

12411 | E.B4.45.957 . Stop 1 L65 C | 40/32 

1441444 | E.B4.45.1041 . ROD, control, tailplane, assembly (Mod. 4245) 1 _— B 40/17 

Spares for:— 

E.B2.45.3153 . . BAR, balance 1 $21 — {40/18 

E.B2.45.3155 . FITTING, end 1 $92 — |40/19 

Attachments:— 

EEAS.192 .. Pin 2 $92 — {40/20 

1441445 | £.B2.45.3157 . FORK-END 1 $92 C {40/21 

Attachments:— 

12395 | EEAS.214 . . Nut, special 1 $94 C {40/22 

E.B2.45.3151 . FORK-END 1 $92 — {40/23 

Attachments:— 

EEAS.192 .. Pin 2 $92 — |40/24 

E.B4.45.1043 . TUBE 1 30/178 — |40/25 

Attachments:— 

2363 | EEAS.191 . Bolt, 5/16" BSF hex. head 1 S95 C |40/26 

28D/1213436 | A59/15G . Bolt, 5/16” BSF hex. head 1 _ C |40/27 

37078 | E.F3.45.857 . Bush , 1 L65 C {40/28 

2417 | EEAS.63/G . Nut, 5/16” BSF slotted 1 S96 C |40/29 

28M/5808571 | A27/GS . Nut, 5/16” BSF slotted 1 — C {40/30 

28P/1007741 | SP90/C7 . Pin, split 2 _— C {40/31 

12411 E.B4.45.957 . Stop 1 L65 Cc 40/32 

5316 | £.B2.45.2377 . ROD, control, rudder, assembly 1 _ B | 40/33 

Spares for:— 

EEAS.188 . . FITTING, end, ballrace 1 Alum. — | 40/34 

Alloy 

Attachments:— 

EEAS.192 . PIN 2 $92 — {40/35 

Restricted ABCD 
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EEAS.186/1 | . . FORK-END 1 Alum. Al loy - 40/36 

Attachments:- 

EEAS.192 . - Pin 2 $92 - 40/37 

E.B2.45.897 . SLEEVE 1 L65 - 40/38 

E.B2.45,2373 . TUBE 1 L62 - 40/39 

Attachments:- 

26FZ/1095 | EEAS.37/14A - - Nipple S96 Cc 40/40 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/6124) S96 C/LM| 40/41 

E.B2.45.2375 - TUBE 1 L62 - 40/42 

Attachments:- 

2FZ/1095 EEAS.37/14A - Nipple 4 S96 Cc 40/40 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/6124) 2 S96 C/LM | 40/41 

Attachments:- 

2343 EEAS.191 . Bolt, 5/16’ BSF hex. head 1 $95 Cc 40/43 

2417 EEAS.63/G . Nut, §/16’’ BSF slotted 1 S96 Cc 40/44 

28P/9527619 SP90/C7 . Pin, split 1 - c 40/45 

228 E.B2.45.2431 - ROD, control, rudder, assembly 1 - B 40/46 

Spares for:- 

EEAS.188 FITTING, end, ballrace 1 Alum. Alloy - 40/47 

Attachments:- 

EEAS.192 . . Pin 2 $92" - 40/48 
EEAS.215 . FITTING, end 1 | Alum. alloy! - | 40/49 

Attdachments:- 

EEAS.192 . Pin 2 $92 - 40/50 

, - 12380 EEAS.216 - FORK-END 1 - Cc 40/51 

Attachments:- 

12395 EEAS.214 - Nut, special 1 $94 Cc 40/52 

E.B2.45.2457 . TUBE 1 L62 - 40/53 

Attachments:- 

2363 EEAS.191 - Bolt, 5/16’" BSF hex. head 1 $95 Cc 40/54 

2417 EEAS.63/G . Nut, 5/16"' BSF slotted 1 $94 Cc 40/55 

28P/9527619 SP90/C7 - Pin, split 1 - Cc 40/56 

6062 E.B2.45.2433 - ROD, control, rudder, assembly 1 - B 40/57 

‘ Spares for:- 

EEAS.188 . FITTING, end, ballrace 1 Alum. Alloy | - 40/47 

Attachments:- 

EEAS.192 - « Pin 2 $92 - 40/48 

EEAS.215 - - FITTING, end 1 Alum. Alloy - 40/49 

‘ Attachments:- 

EEAS.192 . « Pin 2 $92 - 40/50 

12380 EEAS.216 - FORK-END 1 - Cc 40/51 

; Attachments:- 

12395 | EEAS.214 . « Nut, special 1 $94 Cc | 40/52 
E.B2.45.2459 |. . TUBE 1 L62 - 40/58 

; ; Attachments:- 

2363 EEAS.191 - Bolt, 5/16"’ BSF hex. head 1 $95 c 40/54 

2417 EEAS.63/G - Nut, 5/16"" BSF slotted 1 S96 c 40/55 

28P/9527619 | SP90/C7 . Pin, split 1 - Cc 40/56 

ABCD Restricted 
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6063 | E.B2.45.2435 . ROD, control, rudder, assembly 1 _— B_ | 40/59 

Spares for:— 

EEAS.215 . . FITTING, end 1 Alum. — | 40/60 

Alloy 

Attachments:— 

EEAS.192 .. Pin 2 $92 — {40/61 

EEAS.186/2 . FORK-END 1 Alum. — | 40/62 

Alloy 

Attachments:— 

EEAS.192 .. Pin 2 $92 — | 40/63 

12380 | EEAS.216 . FORK-END 1 — C | 40/64 

; Attachments:— 

12395 | EEAS.214 . . Nut, special 1 S94 C | 40/65 

E.B2.45.897 . . SLEEVE 1 L65 — | 40/66 

E.B2.45.925 . TUBE 1 L62 — | 40/67 

Attachments:— 

26FZ/1095 | EEAS.37/14A . . Nipple 4 S96 C | 40/68 

26FZ/1571 | EEAS.38/2A . . Spoke (Make from 28R/6124) 2 S96 C/LM| 40/69 

E.B2.45.2461 . TUBE 1 L62 — | 40/70 

Attachments :— 

26FZ/1095 | EEAS.37/14A . Nipple 4 S96 C | 40/68 

EEAS.38/2A . Spoke (Make from 28R/6124) 2 S96 LM | 40/69 

Attachments:— 

2363 | EEAS.191 . Bolt, 5/16" BSF hex. head 1 $95 C | 40/71 

2417 | EEAS.63/G . Nut, 5/16” BSF slotted 2 $96 C | 40/72 

28P/9527619 | SP90/C7 . Pin, split 2 _ C | 40/73 

2615 | E.B2.45.2443 . ROD, control, rudder, assembly 1 _ B 41/1 

Spares for:— 

E.B2.45.2451 . FITTING, end 1 S96 — | 41/2 

Attachments:— 

E.B2.45.903 .. Pin 2 $92 — | 41/3 

12408 | E.B2.45.2453 . FORK-END 1 S96 C | 41/4 

Attachments :— 

12395 | EEAS.214 . . Nut, special 1 $94 C | 41/5 

E.B2.45.895 . SLEEVE 1 L65 — | 41/6 

E.B2.45.863 . TUBE, assembly 1 _ — | 41/7 

Attachments:— 

26FZ/1095 | EEAS.37/14A . Nipple 4 S96 C | 41/8 

26FZ/1571 | EEAS.38/2A . . Spoke (Make from 28R/6124) 2 $96 C/LM! 41/9 

E.B2.45.2463 . TUBE, assembly 1 _ — | 41/10 

Attachments:— 

26FZ/1095 | EEAS.37/14A . Nipple 4 S96 C | 41/11 

26FZ/1571 | EEAS.38/2A . Spoke (Make from 28R/6124) 2 $96 C/LM| 41/12 

Attachments:— 

2363 | EEAS.191 . Bolt, 5/16” BSF hex. head 1 S95 C | 41/13 

2417 | EEAS.63/G . Nut, 5/16” BSF slotted 1 $96 C | 41/14 

28P/9527619 | SP90/C7 . Pin, split 1 _ C | 41/15 

Restricted ABCD 
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2630 E.B2.45.2445 . ROD, control, tailplane, assembly (Pre mod. 4245) 1 - B 41/16A 

Spares for:- 

E.B2.45.2451 . FITTING, end 1 S96 - 41/2 

Attachments :- 

E.B2.45.903 . . Pin 2 $92 - 41/3 

12408 E.B2.45.2453 . . FORK-END 1 $96 Cc 41/4 

Attachments:- 

12395 EEAS.214 . . Nut, special 1 $94 Cc 41/5 

E.B2.45.895 . SLEEVE 1 L65 - 41/6 

E.B2.45.1345 . TUBE, assembly 1 : - 41/18 

Attachments:- 

26FZ/1095 EEAS.37/14A . Nipple 4 $95 c 41/8 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/6124) 2 so6 C/LM 41/9 

E.B2.45.2465 . . Tube, assembly 1 - - 41/19 

Attachments:- 

26FZ/1095 EEAS.37/14A . Nipple 4 $95 Cc 41/11 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/6124) 2 S96 cyum| 41/12 

Attachments:- 

2353 EEAS.191 . Bolt, 5/16’" BSF hex. head 1 $95 Cc 41/13 

2417 EEAS.63/G . Nut, 5/16"' BSF slotted 1 S96 c 41/14 

28P/9527619 SP90/C7 . Pin, split 1 - Cc | 41/15 

1441435 E.B2.45.3209 . ROD, control, tallplane, assembly (Mod. 4245) 1 - B | 41/16 

Spares for:- 

E.B2.45.2451 . . FITTING, end 1 S96 - 41/2 

' , Attachments:- 
E.B2.45.903 . Pin 2 s92 - 41/3 

12408 E.B2.45.2453 . FORK-END 1 $96 c | 41/4 

Attachments:- 

12395 EEAS.214 . Nut, special 1 $94 Cc | 41/5 

1441434 E.B2.45.3181 . SLEEVE 1 $92 c | 41/17 

E.B2.45.1345 . TUBE, assembly 1 - - 41/18 

: Attachments:- 

26FZ/1095 EEAS.37/14A . . Nipple 4 $96 c | 41/8 

26F2/1571 EEAS.38/2A . Spoke (Make from 28R/6124) 2 S96 cyvim | 41/9 

E.B2.45.2465 . TUBE, assembly , 1 - - 41/19 

Attachments:- 

26FZ/1095 EEAS.37/14A . « Nipple 4 S96 c | 41/11 

26FZ/1571 EEAS.38/2A . Spoke (Make from 28R/6124) 2 S96 C/LM 41/12 

Attachments:- 

2363 EEAS.191 . Bolt, 5/16'’ BSF hex. head 1 $95 c | 41/13 

2417 EEAS.63/G . Nut, 5/16’ BSF slotted 1 S96 c | 41/14 

28P/9527619 | SP90/C7 . Pin, split 1 - c | 41/15 

ABCD Restricted 
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FLYING CONTROLS IN REAR FUSELAGE 

Cl. of 
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123456 L.M. 

6061 | E.B2.45.2523 . ROD, control, tailplane, assembly 1 _ B | 41/20 

Spares for:— 

E.B2.45.2451 . FITTING, end 1 $96 — | 41/21 

Attachments:— 

E.B2.45.903 .. Pin 2 $92 — | 41/22 

E.B2.45.2527 . FITTING, end, ballrace, assembly 1 _— — | 41/23 

Spares for:— 

2A/9500465 | HOFFMANN . . BALLRACE 1 — C | 41/24 

N.3112 

E.B2.45.2529 . . FITTING, end ballrace 1 S96 — | 41/25 

Attachments:— 

E.B2.45.903 .. Pin 2 $92 — | 41/26 

E.B2.45.2531 . FORK-END 1 S96 — | 41/27 

Attachments:— 

12395 | EEAS.214 . Nut, special 1 $94 Cc | 41/28 

E.B2.45.2525 . TUBE, assembly 1 _— — | 41/29 

Attachments:— 

2363 | EEAS.191 . Bolt, 5/16’ BSF hex. head 1 $95 C | 41/30 

2417 | EEAS.63/G . Nut, 5/16" BSF slotted 1 S96 C | 41/31 

28P/9527619 | SP90/C7 . Pin, split 1 —_ C | 41/32 

E.F3.45.637 . SIMULATOR, feel, mounting 1 _ — | 41/33 

Spares for:— 

E.F3.11.4061 . . BRACKET 1 L72 — | 41/34 

E.B2.45.985 . . COVER, fixed 1 L72 — | 41/35 

13751 | E.B2.07.681 . . COVER, hinged (E.B2.45.987) 1 L72 C | 41/36 

E.F3.45.639 . . DIAPHRAGM 1 ~ 172 — | 41/37 

E.B2.45.2929 . . DIAPHRAGM 1 L72 — | 41/38 

28FP/9542167 | A5/30 . . FASTENER, dzus 2 _ C } 41/39 

12420 | E.B2.45.1929 . . FAIRING, pipe 1 L59 C | 41/40 

10882 | E.B3.70.171 . FAIRLEAD, assembly 1 —_ C | 41/41 

Spares for:— 

E.B3.70.173 . . FAIRLEAD, sub-assembly 1 _— — | 41/42 

Spares for:— 

AS.2811/5/017 .... TUBE, distance 3 _ — | 41/43 

E.B3.70.175 . . FAIRLEAD, sub-assembly 1 _— — | 41/44 

Spares for:— 

AS.2811/5/017 . . . TUBE, distance 2 _— — | 41/45 

Attachments:— 

28D/1008149 | A25/2B . . Bolt, 4 BA hex. head | 5 _ C | 41/46 

28M/1278189 | AGS.2001/B/1 . . Nut, stiff, 4 BA 5 — C | 41/47 

13752 | E.B2.07.653 . HINGE (E.B2.45.1447) 1 _ C | 41/48 

28M/9480017 | AGS.2001/E/1 . NUT, stiff, 1/4” BSF, attachment of fuel 3 _— Cc | 41/49 

simulator type 205, Mk. 2 

£.B2.45.989 . . PLATE, doubling 1 L72 — | 41/50 

E.B2.45.2395 . . PLATE, base 1 L72 — | 41/51 

E.B2.45.2483 . . PLATE, landing 1 L72 — {41/52 

28FP/1201748 | S5/200 . . SPRING, dzus 2 _— C | 41/53 

E.B2.45.983 . STIFFENER 1 L72 — | 41/54 

Restricted ABCD 


